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CF 7.095 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -9.82 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | Power Rel Alimit |
-50.000 MHz -31.350 MHz 00.000 kHz 7.04716 GHz -64.36 dBm -54.54 -14.54d
-31.350 MHz -20.900 MHz 00.000 kHz 7.06369 GHz -64.87 dBm -55.06 d -15.10d
-20.900 MHz -11.450 MHz 00.000 kHz 7.07423 GHz -61.86 dBm -52.04 d -24.15d
-11.450 MHz -10.450 MHz 00.000 kHz 7.08357 GHz -59.52 dBm -49.70 d -30.00d
10.450 MHz 11,450 MHz | 200.000 kHz 7.10644 GHz -44.52 dBm -34.70 dB -14.80 dB
11.450 MHz 20,900 MHz | 200,000 kHz 7.10656 GHz -44.08 dBm -34.27 dB -14.18 dB
20.900 MHz 31,350 MHz | 200,000 kHz 7.12629 GHz -65.64 dBm -55.82 dB -15.89 dB
31.350 MHz 50.000 MHz | 200.000 kHz 7.12866 GHz -64.77 dBrm 4.95 dB -14.95 dB
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Spectrum Emission Mask Standard: None

Peak Power -9.27 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | Power Rel ALimit
-50.000 MHz -31.860 MHz 200,000 kHz 7.05373 GHz -64.67 dBm -55.40 dB -15.40 dB
-31.860 MHz -21.240 MHz 00.000 kHz 7.06318 GHz -65.42 dBm -56.15 -16.18d
-21.240 MHz -11.620 MHz 00.000 kHz 7.07383 GHz -65.35 dBm -56.08 -28.14d
-11.620 MHz -10.620 MHz 00.000 kHz 7.08340 GHz -64.36 dBm -55.09d -35.39d
0.620 MHz 1.620 MHz 00.000 kHz 7.10661 GHz -46.49 dBm -37.21d -17.51d
1.620 MHz 1.240 MHz 00.000 kHz 7.10664 GHz -45.67 dBm -36.40d -16.39d
21.240 MHz 31,860 MHz | 200,000 kHz 7.12685 GHz -66.08 dBm -56.81 dB -16.83 dB
31.860 MHz 50,000 MHz | 200,000 kHz 7.13515 GHz -65.50 dBm -56.23 dB -16.23 dB
—
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Spectrum Emission Mask Standard: None

Peak Power -9.78 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | Power Rel Alimit |

-50.000 MHz -31.860 MHz 00.000 kHz 7.04868 GHz -64.47 dBm -54.69 -14.69d
-31.860 MHz -21.240 MHz 00.000 kHz 7.06319 GHz -64.92 dBm -55.14d -15.19d
-21.240 MHz -11.620 MHz 00.000 kHz 7.07390 GHz -65.08 dBm -55.31d -27.43d
-11.620 MHz -10.620 MHz 00.000 kHz 7.08339 GHz -63.87 dBm -54.09 d -34.19d
10.620 MHz 11,620 MHz | 200.000 kHz 7.10661 GHz -46.39 dBm -36.61 dB -16.71 dB
11.620 MHz 21,240 MHz | 200,000 kHz 7.10665 GHz -45.73 dBm -35.95 dB -15.93 dB
21.240 MHz 31,860 MHz | 200,000 kHz 7.12677 GHz -65.73 dBm -16.06 dB
31.860 MHz 50.000 MHz | 200.000 kHz 7.12857 GHz -65.19 dBrn -15.42 dB
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Spectrum Emission Mask Standard: None
Peak Power -9.58 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | Power Rel ALimit
-50.000 MHz -31.860 MHz 200.000 kHz 7.04989 GHz -64.43 dBm -54.85 dB -14.85 dB
-31.860 MHz -21.240 MHz 00.000 kHz 7.06316 GHz -65.28 dBm | -55.70 -15.71d
-21.240 MHz -11.620 MHz 00.000 kHz 7.07386 GHz -64.64 dBm -55.06 -27.15d
-11.620 MHz -10.620 MHz 00.000 kHz 7.08340 GHz -63.18 dBm -53.60 d -33.90d
0.620 MHz 1.620 MHz 00.000 kHz 7.10660 GHz -45.08 dBm -35.50d -16.00d
1.620 MHz 1.240 MHz 00.000 kHz 7.10665 GHz -45.58 dBm -36.00 d -15.98d
21.240 MHz 31,860 MHz | 200,000 kHz 7.12653 GHz -65.35 dBm -55.77 dB -16.15 dB
31.860 MHz 50,000 MHz | 200,000 kHz 7.13065 GHz -65.07 dBm -55.49 dB -15.49 dB
—
J1 J i
Date: 1.AUG.2025 16:32:31
Sporton International Inc. (Kunshan) Page Number 1 A324 of A324

TEL : +86-512-57900158
FCC ID: HV4DTHA140



= as. FCC RF Test Report Report No. : FR552114E

Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
60.0 15E RS5247-QP
50.0 \r 15E RS S247-AVG
I 4
40.0
30.0
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RSS247-QP LISN-060105-L 24+80 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1% 0.176 B58.81 -5.87 B4.68 48.10 0.25 10.48 QP
2 0.176 44.81 -9.87 54.68 34.10 0.25 10.46 Average
3 0.224 52.33 -10.33 62.66 41.60 0.26 10.47 QF
4 0.224 41.93 -10.73 52.86 31.20 0.26 10.47 Average
5 0.262 49.26 -12.12 61.38 38.50 0.29 10.47
6 0.262 35.06 -16.32 51.38 24.30 0.29 10.47 Average
7 3.661 40.82 -15.18 56.00 30.20 0.41 10.2
8 3.661 35.22 -10.78 46.00 24.60 0.41 10.21 Average
9 4,848 40.81 -15.19 56.00 30.20 0.41 10.2
10 4.848 30.91 -15.09 46.00 20.30 0.41 10.20 Average
11 12.253 39.70 -20.30 60.00 28.80 0.64 10.26 QF
12 12.253 33.80 -16.20 50.00 22.90 0.64 10.26 Average
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: Temperature : 25.3~26.2°C
Test Engineer : |Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15E RS§247-QP
50.0 15E RSS247-AVG
|
]
40.0 1
b fl
30.0 18
20.0
10.0
V15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 24+80 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dF ~ dBuv  &Buv a8 dE
1 0.155 52.19 -13.55 £5.74 41.50 0.24 10.45 QF
2 0.155 33.29 -22.45 55.74 22.60 0.24 10.45 Average
34  0.175 57.50 -7.22 64.72 46.79 0.25 10.45 QP
4 0.175 43.00 -11.72 54.72 32.28 0.25 10.46 Average
5 0.217 51.52 -11.40 62.92 40.81 0.25 10.46
6 0.217 35.32 -17.60 52.92 24.61 0.25 10.46 Average
7 0.258 44.24 -17.27 61.51 33.50 0.27 10.47
8 0.258 27.94 -23.57 51.51 17.20 0.27 10.47 Average
9 0.315 44.58 -15.26 59.84 33.80 0.30 10.48
10 0.315 34.38 -15.46 49.84 23.60 0.30 10.48 Average
11 4.874 39.10 -16.90 56.00 28.50 0.40 10.20 QP
12 4.874 29.50 —16.50 46.00 18.90 0.40 10.20 Average
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
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Appendix A. Radiated Spurious Emission Test Data

Relative Humidity : 52 ~56 %

Test Engineer : Chris Chen
Temperature : 22~25 C
Radiated Spurious Emission Test Modes
Mode Band (iBa::) Antenna Modulation Channel ' Frequency 2::2 RU Remark
Mode 1 = U-NII-5 | 5.925-6.425 CDD 802.11a 1 5955 6Mbps Full -
Mode 2 = U-NII-5 | 5.925-6.425 CDD 802.11a 49 6195 6Mbps Full -
Mode 3 | U-NII-5 | 5.925-6.425 CDD 802.11a 93 6415 6Mbps Full -
Mode 4 = U-NII-6 | 6.425-6.525 CDD 802.11a 97 6435 6Mbps Full -
Mode 5 | U-NII-6 | 6.425-6.525 CDD 802.11a 105 6475 6Mbps Full -
Mode 6 | U-NII-6  6.425-6.525 CDD 802.11a 113 6515 6Mbps Full -
Mode 7 = U-NII-7 | 6.525-6.875 CDD 802.11a 117 6535 6Mbps Full -
Mode 8 = U-NII-7 | 6.525-6.875 CDD 802.11a 149 6695 6Mbps Full -
Mode 9  U-NII-7 | 6.525-6.875 CDD 802.11a 181 6855 6Mbps Full -
Mode 10 | U-NII-8 | 6.875-7.125 CDD 802.11a 185 6875 6Mbps Full -
Mode 11 = U-NII-8 | 6.875-7.125 CDD 802.11a 189 6895 6Mbps Full -
Mode 12 | U-NII-8 | 6.875-7.125 CDD 802.11a 209 6995 6Mbps Full -
Mode 13 | U-NII-8 | 6.875-7.125 CDD 802.11a 229 7095 6Mbps Full -
Mode 14 | U-NII-5 | 5.925-6.425 CDD 802.11ax HE20 1 5955 MCSO0 Full -
Mode 15 U-NII-5 | 5.925-6.425 CDD 802.11ax HE20 1 5955 MCSO RU26/0 -
Mode 16 = U-NII-5 | 5.925-6.425 CDD 802.11ax HE20 1 5955 MCSO0 @ RU52/37 -
Mode 17 = U-NII-5 | 5.925-6.425 CDD 802.11ax HE20 1 5955 MCSO  RU106/53 -
Mode 18 U-NII-5 | 5.925-6.425 CDD 802.11ax HE20 49 6195 MCSO Full -
Mode 19 | U-NII-5 | 5.925-6.425 CDD 802.11ax HE20 93 6415 MCSO0 Full -
Mode 20 | U-NII-5  5.925-6.425 CDD 802.11ax HE40 3 5965 MCSO0 Full -
Mode 21 | U-NII-5 | 5.925-6.425 CDD 802.11ax HE40 43 6165 MCSO0 Full -
Mode 22 | U-NII-5 | 5.925-6.425 CDD 802.11ax HE40 91 6405 MCSO0 Full -
Mode 23 | U-NII-5  5.925-6.425 CDD 802.11ax HE80 7 5985 MCSO0 Full -
Mode 24  U-NII-5 | 5.925-6.425 CDD 802.11ax HE80 39 6145 MCSO Full -
Mode 25  U-NII-5 | 5.925-6.425 CDD 802.11ax HE80 87 6385 MCSO Full -
Mode 26 = U-NII-5 | 5.925-6.425 CDD 802.11ax HE160 15 6025 MCSO Full -
Mode 27 ' U-NII-5 | 5.925-6.425 CDD 802.11ax HE160 47 6185 MCSO Full -
Mode 28 | U-NII-5 | 5.925-6.425 CDD 802.11ax HE160 79 6345 MCSO0 Full -
Mode 29 | U-NII-6 | 6.425-6.525 CDD 802.11ax HE20 97 6435 MCSO0 Full -
Mode 30 | U-NII-6 | 6.425-6.525 CDD 802.11ax HE20 105 6475 MCSO0 Full -
Mode 31 | U-NII-6 | 6.425-6.525 CDD 802.11ax HE20 113 6515 MCSO0 Full -
Mode 32  U-NII-6 | 6.425-6.525 CDD 802.11ax HE40 99 6445 MCSO Full -
Mode 33  U-NII-6 | 6.425-6.525 CDD 802.11ax HE40 107 6485 MCSO Full -
Mode 34 U-NII-6 | 6.425-6.525 CDD 802.11ax HE80 103 6465 MCSO Full -
Mode 35 U-NII-6 | 6.425-6.525 CDD 802.11ax HE40 115 6525 MCSO Full -
Mode 36 | U-NII-6 | 6.425-6.525 CDD 802.11ax HE80 119 6545 MCSO0 Full -
Mode 37 | U-NII-6 | 6.425-6.525 CDD 802.11ax HE160 111 6505 MCSO0 Full -
Mode 38 | U-NII-7 | 6.525-6.875 CDD 802.11ax HE20 117 6535 MCSO0 Full -
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Mode 39  U-NII-7 | 6.525-6.875 ~CDD  802.1lax HE20 149 6695 MCS0 Full -
Mode 40 U-NII-7  6.525-6.875 ~CDD  802.1lax HE20 181 6855 MCSO0 Full -
Mode 41  U-NII-7 6.525-6.875 ~CDD  802.1lax HE40 123 6565 MCSO0 Full -
Mode 42  U-NII-7  6.525-6.875 ~CDD  802.1lax HE40 147 6685 MCSO0 Full -
Mode 43  U-NII-7  6.525-6.875 ~CDD  802.1lax HE40 179 6845 MCSO0 Full -
Mode 44 U-NII-7 | 6.525-6.875 ~CDD  802.1lax HE80 135 6625 MCS0 Full -
Mode 45 U-NII-7 | 6.525-6.875 ~CDD  802.1lax HE80 151 6705 MCS0 Full -
Mode 46  U-NII-7 | 6.525-6.875 ~CDD  802.1lax HE80 167 6785 MCS0 Full -
Mode 47 | U-NII-7 6.525-6.875 ~CDD  802.1lax HE160 143 6665 MCS0 Full -
Mode 48 U-NII-8 6.875-7.125 ~CDD  802.1lax HE20 185 6875 MCSO0 Full -
Mode 49  U-NII-8 6.875-7.125 ~CDD  802.1lax HE40 187 6885 MCSO0 Full -
Mode 50  U-NII-7 | 6.525-6.875 ~CDD  802.1lax HE80 183 6865 MCS0 Full -
Mode 51  U-NII-7  6.525-6.875 ~CDD  802.1lax HE160 175 6825 MCSO0 Full -
Mode 52  U-NII-8 | 6.875-7.125 ~CDD  802.1lax HE20 189 6895 MCS0 Full -
Mode 53  U-NII-8  6.875-7.125 ~CDD  802.1lax HE20 209 6995 MCS0 Full -
Mode 54  U-NII-8  6.875-7.125 ~CDD  802.1lax HE20 = 229 7095 MCS0 Full -
Mode 55  U-NII-8  6.875-7.125 ~CDD  802.1lax HE20 = 229 7095 MCSO = RU26/8 -
Mode 56 =U-NII-8 6.875-7.125 ~CDD  802.1lax HE20 = 229 7095 MCSO = RU52/40 -
Mode 57  U-NII-8 6.875-7.125 ~CDD  802.1laxHE20 = 229 7095 MCSO  RU106/54 -
Mode 58  U-NII-8 6.875-7.125 ~CDD  802.1lax HE40 195 6925 MCSO0 Full -
Mode 59  U-NII-8 6.875-7.125 ~CDD  802.1lax HE40 211 7005 MCSO0 Full -
Mode 60 U-NII-8  6.875-7.125 ~CDD  802.1lax HE40 227 7085 MCS0 Full -
Mode 61 U-NII-8 | 6.875-7.125 ~CDD  802.1lax HE80 199 6945 MCS0 Full -
Mode 62  U-NII-8 6.875-7.125 ~CDD  802.1lax HE80 215 7025 MCS0 Full -
Mode 63  U-NII-8  6.875-7.125 ~CDD  802.1lax HE160 207 6985 MCS0 Full -

<Co-location>

Mode Band Band Antenna Modulation ‘ Channel | Frequency Data RU | Remark
(GHz) Rate
Mode 65 2400-2483.5 | 2400-2483.5 1 Bluetooth-LE_GSFK 39 2480 2Mbps | - -
U-NII-5 5.925-6.425 CDD 802.11ax HE160 15 6025 MCSO | Full -
Mode 66 2400-2483.5 | 2400-2483.5 2 Bluetooth-LE_GSFK 39 2480 2Mbps | - -
U-NII-5 5.925-6.425 CDD 802.11ax HE160 15 6025 MCSO0 @ Full -
2400-2483.5 | 2400-2483.5 2 Bluetooth-LE_GSFK 39 2480 2Mbps = - -
Mode 67 U-NII-5 5.925-6.425 CDD 802.11ax HE160 15 6025 MCSO0 @ Full -
EMR 593.75KHz
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Summary of each worse mode

Mode Modulation Ch. ('lz\;ﬁg) (dléi\ca}lm) (dlé'un\]/';m) M(%rg)m Pol. ‘ iszk ‘ Result | Remark
1 802.11a 1 7939.00 54.40 68.20 -13.80 H Average Pass | Band Edge
1 802.11a 1 | 11910.00 45.35 74.00 -28.65 \% PEAK Pass Harmonic
2 802.11a 49 - - - - - - - Band Edge
2 802.11a 49 | 12390.00 43.45 74.00 -30.55 H PEAK Pass Harmonic
3 802.11a 93 - - - - - - - Band Edge
3 802.11a 93 | 12830.00 44.26 88.20 -43.94 H PEAK Pass Harmonic
4 802.11a 97 - - - - - - - Band Edge
4 802.11a 97 | 12870.00 43.89 88.20 -44.31 H PEAK Pass Harmonic
5 802.11a 105 - - - - - - - Band Edge
5 802.11a 105 12950.00 45.25 88.20 -42.95 \% PEAK Pass Harmonic
6 802.11a 113 - - - - - - - Band Edge
6 802.11a 113 | 13030.00 45.27 88.20 -42.93 \% PEAK Pass Harmonic
7 802.11a 117 - - - - - - - Band Edge
7 802.11a 117 | 13070.00 45.81 88.20 -42.39 \% PEAK Pass Harmonic
8 802.11a 149 - - - - - - - Band Edge
8 802.11a 149 ' 13390.00 45.94 74.00 -28.06 \% PEAK Pass Harmonic
9 802.11a 181 - - - - - - - Band Edge
9 802.11a 181 13710.00 45.21 88.20 -42.99 \% PEAK Pass Harmonic
10 802.11a 185 7177.05 40.46 68.20 -27.74 H ' AVERAGE | Pass | Band Edge
10 802.11a 185 13750.00 44.16 88.20 -44.04 H PEAK Pass Harmonic
11 802.11a 189 - - - - - - - Band Edge
11 802.11a 189  13790.00 45.75 88.20 -42.45 H PEAK Pass Harmonic
12 802.11a 209 - - - - - - - Band Edge
12 802.11a 209 | 13990.00 45.78 88.20 -42.42 H PEAK Pass Harmonic
13 802.11a 229 | 7125.32 48.69 68.20 -19.51 H | AVERAGE @ Pass | Band Edge
13 802.11a 229 | 14190.00 44.64 88.20 -43.56 \% PEAK Pass Harmonic
14 802.11ax HE20 1 7939.00 58.39 68.20 -9.81 H Average Pass | Band Edge
14 802.11ax HE20 1 | 11910.00 44.92 74.00 -29.08 H PEAK Pass Harmonic
15 802.11ax HE20 1 5761.00 50.29 68.20 -17.91 \% Average Pass | Band Edge
15 802.11ax HE20 1 | 11910.00 42.49 54.00 -11.51 H | AVERAGE | Pass Harmonic
16 802.11ax HE20 1 5761.00 49.93 68.20 -18.27 \% Average Pass | Band Edge
16 802.11ax HE20 1 | 11910.00 39.56 54.00 -14.44 H | AVERAGE | Pass Harmonic
17 802.11ax HE20 1 5761.00 47.75 68.20 -20.45 \% Average Pass | Band Edge
17 802.11ax HE20 1 | 11910.00 39.53 54.00 -14.47 H | AVERAGE | Pass Harmonic
18 802.11ax HE20 | 49 - - - - - - - Band Edge
18 802.11ax HE20 49 | 12390.00 45.66 74.00 -28.34 H PEAK Pass Harmonic
19 802.11ax HE20 | 93 - - - - - - - Band Edge
19 802.11ax HE20 93 | 12830.00 45.69 88.20 -42.51 \% PEAK Pass Harmonic
20 802.11ax HE40 3 7957.00 58.16 68.20 -10.04 H Average Pass | Band Edge
20 802.11ax HE40 3 | 11930.00 46.21 74.00 -27.79 \% PEAK Pass Harmonic
21 802.11ax HE40 | 43 - - - - - - - Band Edge
21 802.11ax HE40 = 43 | 12330.00 46.02 74.00 -27.98 H PEAK Pass Harmonic
22 802.11ax HE40 | 91 - - - - - - - Band Edge
22 802.11ax HE40 91 | 12810.00 45.90 88.20 -42.30 H PEAK Pass Harmonic
23 802.11ax HE80 7 5921.96 57.38 68.20 -10.82 H | AVERAGE Pass | Band Edge
23 802.11ax HE80 7 11970.00 44.99 74.00 -29.01 \% PEAK Pass Harmonic
24 802.11ax HE80 | 39 - - - - - - - Band Edge
24 802.11ax HE80 = 39 | 12290.00 46.73 74.00 -27.27 \% PEAK Pass Harmonic
25 802.11ax HE80 | 87 - - - - - - - Band Edge
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25 802.11ax HE80 = 87 | 12770.00 45.86 88.20 -42.34 H PEAK Pass Harmonic
26 | 802.11ax HE160 15 & 8029.00 47.38 54.00 -6.62 \% Average Pass | Band Edge
26 802.11ax HE160 15 | 12050.00 45.49 74.00 -28.51 H PEAK Pass Harmonic
27 | 802.11ax HE160 47 - - - - - - - Band Edge
27 802.11ax HE160 47 | 12370.00 45.73 74.00 -28.27 \% PEAK Pass Harmonic
28 802.11ax HE160 79 - - - - - - - Band Edge
28 802.11ax HE160 79 | 12690.00 45.53 74.00 -28.47 \% PEAK Pass Harmonic
29 802.11ax HE20 | 97 - - - - - - - Band Edge
29 802.11ax HE20 = 97 | 12870.00 45.81 88.20 -42.39 H PEAK Pass Harmonic
30 802.11ax HE20 @ 105 - - - - - - - Band Edge
30 802.11ax HE20 = 105 | 12950.00 46.16 88.20 -42.04 H PEAK Pass Harmonic
31 802.11ax HE20 | 113 - - - - - - - Band Edge
31 802.11ax HE20 = 113 | 13030.00 46.07 88.20 -42.13 \% PEAK Pass Harmonic
32 802.11ax HE40 | 99 - - - - - - - Band Edge
32 802.11ax HE40 99 | 12890.00 45.13 88.20 -43.07 H PEAK Pass Harmonic
33 802.11ax HE40 @ 107 - - - - - - - Band Edge
33 802.11ax HE40 107 | 12970.00 46.23 88.20 -41.97 \% PEAK Pass Harmonic
34 802.11ax HE80 | 103 - - - - - - - Band Edge
34 802.11ax HE80 103 | 12930.00 45.16 88.20 -43.04 H PEAK Pass Harmonic
35 802.11ax HE40 | 115 - - - - - - - Band Edge
35 802.11ax HE40 115 | 13050.00 46.31 88.20 -41.89 H PEAK Pass Harmonic
36 802.11ax HE80 | 119 - - - - - - - Band Edge
36 802.11ax HE80 = 119 | 13090.00 46.55 88.20 -41.65 H PEAK Pass Harmonic
37 802.11ax HE160 111 - - - - - - - Band Edge
37 802.11ax HE160 111 | 13010.00 45.38 88.20 -42.82 \% PEAK Pass Harmonic
38 802.11ax HE20 | 117 - - - - - - - Band Edge
38 802.11ax HE20 117 | 13070.00 47.36 88.20 -40.84 H PEAK Pass Harmonic
39 802.11ax HE20 = 149 - - - - - - - Band Edge
39 802.11ax HE20 = 149 | 13390.00 38.79 54.00 -15.21 H | AVERAGE | Pass Harmonic
40 802.11ax HE20 = 181 - - - - - - - Band Edge
40 802.11ax HE20 = 181 | 13710.00 46.56 88.20 -41.64 H PEAK Pass Harmonic
41 802.11ax HE40 @ 123 - - - - - - - Band Edge
41 802.11ax HE40 123 | 13130.00 45.98 88.20 -42.22 \% PEAK Pass Harmonic
42 802.11ax HE40 @ 147 - - - - - - - Band Edge
42 802.11ax HE40 147 | 13370.00 46.64 74.00 -27.36 \% PEAK Pass Harmonic
43 802.11ax HE40 @ 179 - - - - - - - Band Edge
43 802.11ax HE40 179 | 13690.00 46.65 88.20 -41.55 \% PEAK Pass Harmonic
44 802.11ax HE80 @ 135 - - - - - - - Band Edge
44 802.11ax HE80 135  13250.00 45.89 74.00 -28.11 H PEAK Pass Harmonic
45 802.11ax HE80 | 151 - - - - - - - Band Edge
45 802.11ax HE80 151  13410.00 45.73 88.20 -42.47 \% PEAK Pass Harmonic
46 802.11ax HE80 @ 167 - - - - - - - Band Edge
46 802.11ax HE80 @ 167 | 13570.00 46.52 88.20 -41.68 \% PEAK Pass Harmonic
47 802.11ax HE160 143 - - - - - - - Band Edge
47 802.11ax HE160 143 | 13330.00 46.15 74.00 -27.85 H PEAK Pass Harmonic
48 802.11ax HE20 | 185 - - - - - - - Band Edge
48 802.11ax HE20 185  13750.00 46.08 88.20 -42.12 H PEAK Pass Harmonic
49 802.11ax HE40 | 187 - - - - - - - Band Edge
49 802.11ax HE40 187 13770.00 46.65 88.20 -41.55 \% PEAK Pass Harmonic
50 802.11ax HE80 @ 183 - - - - - - - Band Edge
50 802.11ax HE80 183 | 13730.00 45.58 88.20 -42.62 H PEAK Pass Harmonic
51 802.11ax HE160 175 - - - - - - - Band Edge
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51 | 802.11ax HE160 175 13650.00 46.74 88.20 -41.46 H PEAK Pass | Harmonic
52 802.11ax HE20 = 189 - - - - - - - Band Edge
52 802.11ax HE20 = 189 | 13790.00 46.79 88.20 -41.41 H PEAK Pass Harmonic
53 802.11ax HE20 @ 209 - - - - - - - Band Edge
53 802.11ax HE20 = 209 | 13990.00 46.93 88.20 -41.27 \% PEAK Pass Harmonic
54 802.11ax HE20 | 229 | 7125.00 45.76 68.20 -22.44 H ' AVERAGE | Pass | Band Edge
54 802.11ax HE20 @ 229 14190.00 47.40 88.20 -40.80 H PEAK Pass | Harmonic
55 802.11ax HE20 | 229 | 5761.00 45.99 68.20 -22.21 \% Average Pass | Band Edge
55 802.11ax HE20 @ 229 14190.00 46.13 88.20 -42.07 Y, PEAK Pass | Harmonic
56 802.11ax HE20 | 229 5761.00 47.03 68.20 -21.17 \% Average Pass | Band Edge
56 802.11ax HE20 = 229 | 14190.00 46.73 88.20 -41.47 \% PEAK Pass Harmonic
57 802.11ax HE20 | 229 @ 9460.00 44,72 54.00 -9.28 H Average Pass | Band Edge
57 802.11ax HE20 @ 229 14190.00 47.08 88.20 -41.12 H PEAK Pass | Harmonic
58 802.11ax HE40 = 195 - - - - - - - Band Edge
58 802.11ax HE40 195 | 13850.00 45.73 88.20 -42.47 H PEAK Pass | Harmonic
59 802.11ax HE40 | 211 - - - - - - - Band Edge
59 802.11ax HE40 211 | 14010.00 45.57 88.20 -42.63 H PEAK Pass | Harmonic
60 802.11ax HE40 | 227 | 8506.00 52.83 68.20 -15.37 \Y, Average Pass | Band Edge
60 802.11ax HE40 @ 227 14170.00 46.16 88.20 -42.04 H PEAK Pass | Harmonic
61 802.11ax HE80 | 199 - - - - - - - Band Edge
61 802.11ax HE80 199 | 13890.00 45.73 88.20 -42.47 H PEAK Pass Harmonic
62 802.11ax HE80 | 215 7130.16 43.83 68.20 -24.37 H | AVERAGE @ Pass | Band Edge
62 802.11ax HE80 @ 215 | 14050.00 45.50 88.20 -42.70 \% PEAK Pass | Harmonic
63 | 802.11ax HE160 207 @ 5761.00 49.22 68.20 -18.98 H Average Pass | Band Edge
63 | 802.11ax HE160 207 | 13970.00 46.09 88.20 -42.11 H PEAK Pass | Harmonic
<Co-location>
. Freq. Level Limit Margin Peak
Mode Modulation Ch. (MHC;) (dBuv/m) | (dBuV/m) (dlg) Pol. Aug) Result | Remark
Bluetooth-LE_GSFK | 39 & 2485.96 39.70 54.00 -14.30  V | AVERAGE Pass | Band Edge
65 Bluetooth-LE_GSFK | 39 | 7440.00 42.72 74.00 -31.28  H PEAK Pass = Harmonic
802.11ax HE160 15 | 8029.00 47.77 54.00 -6.23 H Average Pass Band Edge
802.11ax HE160 15 | 12050.00 46.52 74.00 -27.48 | H PEAK Pass | Harmonic
Bluetooth-LE_GSFK | 39 @ 2496.22 39.78 54.00 -14.22 | H | AVERAGE | Pass Band Edge
Bluetooth-LE_GSFK | 39 | 7440.00 42.50 74.00 -31.50 H PEAK Pass | Harmonic
66 802.11ax HE160 15 | 8029.00 48.15 54.00 -5.85 H Average Pass | Band Edge
802.11ax HE160 15 | 12050.00 45.84 74.00 -28.16 H PEAK Pass = Harmonic
Bluetooth-LE_GSFK | 39 | 2497.00 45.80 54.00 -8.20 V | AVERAGE Pass | Band Edge
67 Bluetooth-LE_GSFK | 39 | 7440.00 43.16 74.00 -30.84  V PEAK Pass = Harmonic
802.11ax HE160 15 | 8029.00 47.69 54.00 -6.31 H | AVERAGE | Pass | Band Edge
802.11ax HE160 15 | 12050.00 45.83 74.00 -28.17 \% PEAK Pass Harmonic
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Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_Full_5955MHz
ANT
Pol. Horizontal Fundamental
W Level (dBuVim) el dBuVim)
113§ 1134 1
a5 o5 .
i G5{Peak) WiFi 6E{Peak|
"3 813 | J7
Bl : Bl 7
WMWW%MMWMWVNMW 44 MNWMWMWMM“MWW“M“
44 R "“w,;‘.“'“y”v o ‘
Peak
s 18
16
163
[ 1000 2800, 4600, 6400, §200. 10000
5625 5651, 54, 5903. 5928, 5955 Frequency (MHz)
Frequency (MHz)
N Linit Over Read  Ant Cable Preamp Aux APos TPos
Unit Over Read  Art Cable Preamp  Aux Aos Thos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Mz dBul/m dBuv/n @D dBWV B B B B o dgg
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 5955.00 110.9% ------ ------ 161,91 35.88 1158 37.61 @.68 108 276 PEAK
1 5924.86 59.83 83.20 -18.32 51.02 34.97 1155 37.66 .00 108 276 PEAK 10793900 S0.38 8020 -29.82 4648 3576 1332 0B 0.08 103 75 Pesk
W Level (dBuVim) o Level {dBuVim)
113§ 134
1
175 915
!”.3 81‘3
Wit v WIFLSE(AVG)
Al
[
2
1
s 44
Av 128
g 15
163
163
i 1000 2800, 4600, 6400, §200. 10000
5625 5651, 54, 5903. 5928, 5955 Freduency (MHz)
Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos
Lint Qver Read Ant Cable Preamp Aux APos  TPos Freq level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Remark -
- Mz dBuV/mdBuV/m B dBw dBfm B B B deg
Widlndwn & o g & & & o dg R R —— B0 .05 115 .62 .08 108 176 AVERAGE
1 545 5030 68.00-10.88 4146 .97 1L55 .66 0.00 108 276 AVERME LTG0 MAD B -LLEE LR BT 1A MAE 000 13 75 Auersge
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1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_Full_5955MHz
ANT CDD
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 1
95 a5
Witi 65{Peak) WiFi 6E(Peak|
N B3 | F
5.0 84
1 WMM
E 44
Peak
15 35
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 592484 545 88.20 -33.95 45.30 3497 1L /.66 Q.00 3% 15 PEK 1 5955.00 109.61 ------ ------ a6l 3.83 1LS7 3762 .00 36 15 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIFLAE(AVG) WIFLSE(AVG)]
5.0 A |
Av
g 125 325 M
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1592457 4309 68.20 -M4.01 34.43 3497 1155 37.66 Q.00 33 15 AVERAGE 1 595,00 99.67 ------ ------ .67 3.8 1L57 37.62 @00 336 15 AVERAGE
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Pol. Horizontal Vertical
1mu}vel(lIBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | 31‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| WTAE(@ il WT-bE(qk@
48 1 § 1
Peak I WMW A e ”WW
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 11910.08 4415 74.00 -29.85 25.07 38.62 16.42 65.96 0.8 - - PEAC 1 11910.00 45.35 74.00 -28.65 %6.27 38.62 16.42 65.96 0.0 - - PEAC
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Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIMm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | 81‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
_ WRSEA) | wm\@
Peak 48 W"‘"““"‘ o 8 R ‘WWW
ARAAL st it i B e "y
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12399.00 43.45 74.00 -30.55 23.9 38.80 16.80 66.1L 0.8 - - PEMC 1 12399.00 43.35 74.00 -30.65 33.80 38.86 16.88 66.1L 0.08 - - PEAC
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Pol. Horizontal Vertical
mLﬂ&I(ﬂ&Nﬁn} o Level (dBuvim)
138 1134
a5 a5
813_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| WA | iy
Peak e (" ; !
R PPV AR T AR
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12830.00 44.26 88.20 -43.94 33.61 30.03 17.15 65.54 .00 --- PEAK 1 12830.00 44.10 83.20 -44.10 3346 30.03 17.15 65.34 008 - - PEAC
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Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| WTAE(@ il 'MME(@
Peak e e } \ —
WA, LT R L VW P TV
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12870.00 43.80 88.20 -M4.31 231l 30.05 17.19 6546 008 - - PEMC 1 L2870.00 43.75 8.0 -44.45 3097 30.85 17.19 6546 008 - - PEAC
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Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIMm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | 81‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| WME(@ il 'MME(@
448 1 —— § 1
Peak o I AN AP A g A
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12950.00 44.67 88.20 -43.53 23.04 30.08 1.5 65.30 008 - - PEMC 1 1290.00 45.25 88.20 -42.95 4. 30.88 1.5 6.0 0.0 - - PEAC
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Pol. Horizontal Vertical
mLev&I(dBle) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| WRLEA) | WRSEA
Peak e | W AN P : M L AN AN Myl
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13030.00 4457 88.20 -43.13 3371 30.09 17.31 65.15 .00 --- PEAK 1 13030.00 45.77 88.20 -42.93 %400 30.09 17.31 65.15 0.8 - - PEAC
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Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIMm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| WTAE(@ il WE(@
Peak e 1 b 1
Ny S gy v TR |WMMW“WWW
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 1370.00 45.46 88.20 -42.74 %415 30.07 1.3 65.89 000 - - PEMC 1 1370.00 45.81 88.20 -42.39 3450 30.67 1.3 65.09 0.0 - - PEAC
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Pol. Horizontal Vertical
1‘.lr(‘\LmI(lll!l]‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
_ WRSEA) | wm\@
Peak L N WM il b 1
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13300.08 45.67 74.80 -28.33 53,76 38.94 17.53 6458 8.00 - --- PEAK 1 13300.00 45.94 74.00 -28.06 54.65 38.94 17.53 458 8.00 - --- PEAK
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Pol. Horizontal Vertical
mLﬁeI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| WME(@ il WT—bE(ﬂ\@
Peak e ! o b ’ , VPTVEeReT
A AR Al iy AN A v
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 L370.00 4440 83.20 -43.79 3243 38.80 1173 6497 008 - - PEMC 1 L3710.00 45.20 88.20 -42.99 3313 3882 1173 6497 008 - - PEAC
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Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH185_Full_6875MHz
ANT CDD
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
108 138 !
95 a5 -
Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
5.0 84
1
488 N e L e o 13 e R o 1 P 0 T AN 438
LM L L A A e i LA
Peak
15 15
163 163
75 6945, 105, 7085, T, i 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWE B B Bk & & B o dy MdhENe B &N Bh & B B o &
1 7159.55 5.75 88.20 -37.45 4003 3554 1058 77.42 000 11 179 PEKC 1 6875.00 11017 ---em- --ee- L7 3550 1039 747 6.0 11 279 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A |
448 1 44 LM
Av
g 15 15
163 163
75 6945, 105, 7085, T, i 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWE B B Bk & & B o dy MBhENe B &N Bh & B B o &
1 71785 48.46 68.20 -27.74 1077 5.5 10539 77.42 Q.80 121 179 AVERAGE 1 6875.00 183.28 ------ ----- .80 35.50 1039 3747 .00 1l 279 AVERAGE
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Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH185_Full_6875MHz
ANT
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 .
95 a5 -
Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
5.0 84
! W
488 H%L‘L'n‘ " k‘ﬁ‘|'l‘"|‘m.‘k'| ;wll ! 'Nu“"‘ il A_‘JWUVI’}M' lrhuj'r“\"“"l Wiy Ak 484
Peak
15 15
163 163
75 6945, 105, 7085, T, i 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWE B B Bk & & B o dy MdhENe B &N Bh & B B o &
1 720625 5.3 88.20 -37.88 39.58 3552 1063 I7.41 Q.00 30 100 PEAC 1 6875.00 15,39 ------ ---o- .98 3550 1038 .47 .00 300 200 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A |
] 1 0 LH,_M__+WJW
Av
g 125 125 W
163 163
75 6945, 105, 7085, T, i 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWE B B Bk & & B o dy MdnENe B &N Bh & B B o &y
1 7I8LL 3959 68.20 -28.61 18.99 35.52 1059 37.42 Q.00 300 100 AVERAGE 1 6875.00 96.93 ------ ---o- B6.52 35.50 1038 37.47 0.00 300 200 AVERAGE
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Pol. Horizontal Vertical
1‘.lr!‘\LmI(lll!l]‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| WTJE(@ il WFMEM\@
Peak 4” " n PN
AR i Mg PN A R gAY
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 L3750.00 4416 88.20 -44.04 3221 38.80 17.75 6460 008 - - PEMC 1 L3750.00 44.00 82.20 -44.10 52.85 38.80 17.70 6460 000 - - PEAC
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Pol. Horizontal Vertical
1‘.lr(‘\LmI(lll!l]‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| RN | wwﬂq\@
Peak e * T y 1
A AN o PPN AN AL s A
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13790.00 45.75 88.20 -42.45 33.81 38.78 1778 64.63 .00 --- PEAK 1 13790.00 45.19 88.20 -43.01 33.26 3878 17.78 6463 008 - - PEAC
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Pol. Horizontal Vertical
1‘.lr(‘\LmI(lll!l]‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| WWE(@ il WWEM\@
Peak u Wi AN " R
RN AR bW A A g L aa
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13999.00 45.78 88.20 -42.40 33.97 3878 17.9 6479 0.8 - - PEAC 1 13999.00 43.61 88.20 -44.39 3L.80 3878 17.9 6479 0.8 - - PEAC
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13
Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH229_Full_7095MHz
ANT CDD
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1134 1134 :
95 a5
Witi 6E(Peak) WiFi 6E(Peak|
5.0 i 84
44 I W
Peak
15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 71548 %813 88.20 -30.07 47.40 35,57 1056 77.42 000 114 180 PEAC 1709500 1112 ---em- --e- 10051 35,59 105 3743 6.0 14 280 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIF-GE(AVG) WIFLSE(AVG)]
Il ! u |
Av
g ol 3MwmﬂwwﬁmmeruwNwﬁmeWﬂqJ
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 71531 43.69 68.20 -19.51 37.98 35.57 1056 37.42 Q.00 114 180 AVERAGE 1 7095.00 100,73 ------ ------ .00 35.59 105 3743 .00 114 280 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C22 of C122
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13
Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH229_Full_7095MHz
ANT CDD
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 i
95 a5
Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
5.0 84
1 W
448 44
Peak
15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 71771 %437 8820 3383 43.66 35,57 1056 7742 000 14 102 PEAC 1 7095.00 106.09 ------ ------ 9.9 3.50 1.5 3743 6.0 4 201 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A |
8 ; iy k,_bﬂ_ﬁwmw
Av
g 15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdnENe B &N Bh & B B o &y
171075 43.83 68.20 -M.37 311 35,57 1056 7.42 Q.00 154 102 AVERAGE 1 709,08 97.98 ------ ----- §.07 35,59 105 3743 .00 24 202 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C23 of C122
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Pol. Horizontal Vertical
mLﬁeI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| WME(@ il 'MME(@
Peak . PN AN " “ P
B e o s PP LA g AP
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (lHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 14190.00 4438 83.20 -43.80 2245 38.87 18.06 6499 000 - - PEMC 1 14190.00 44.64 88.20 -43.56 3271 38.87 18.06 6499 000 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C24 of C122

TEL : +86-512-57900158
FCC ID: HV4DTHA140



SPORTON LAB.

FCC RF Test Report

Report No. : FR552114E

Mode Band Edge -
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full_5955MHz
ANT
Pol. Horizontal Fundamental
W Level (dBuVim) ” Level {dBuVim)
1138 134 L
15
95 :
Wi Epeak) Wi 6E(Peak)
B3 |
i3 Jﬁ
650 3
850 i 1
e I AORPT (S P
44
Peak 3
15
163
163
1000 2800, 4500, 6400, 8200, 10000
0 Frequency (MHz)
5625 5651, 54, 5903. 5928, 5955
Frequency (MHz) .
Linit Over Read  Ant Cable Preamp Aux APos TPos
» Freq Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Wrdhn b B B0 b & B 8B @ deg
— 1 576100 55.40 88.20 -32.30 47.10 34.60 1139 37.69 0.0 360 260 Peak
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 5955.00 112,04 eeeee weeees 12,99 35.08 1158 I7.61 .08 107 283 PEM
1 5924.84 56.89 83.20 -31.31 46.03 34.97 1155 37.66 .60 107 283 PEAK 3O7939.00 6LOD 8820 -27.18 49.12 3576 1332 3G 000 14 74 Peak
W Level (dBuVim) - Level {dBuVim)
138 134
1
a5 3
8.3
i3
WIFLGE(AVG)
WIFLGE(AVG) 5.0 ]
850
1
48
448 !
Avg 324 W
15
163
163
1000 2800. 4500, 6400, 8200. 10000
[} Frequency (MHz)
5625 5651, 54, 5903. 5928, 5955
Freguency (i Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read Ant Cable Preamp Aux APos  TPos -
Freq Level Line Linit Level Factor Loss Factor Factor Renark MHz dwU/n dBuV/m B B dB/m A8 B A8 n deg

1576100 50.93 68.20 -17.27 4263 3460 1139 37.69 800 360 260 Average
Wi dEV/n BW/e B B Bl B BB B o deg 2 595,00 182,99 ---oe- oo 9.9 3508 1158 37.61 0.00 107 283 AVERAGE

1 S94.97 46,18 68.20 -2.00 37.30 .07 LSS 37.66 0.80 107 283 AVERAGE IOTNOE LB GBM -0.81 4640 376 1R OFLIE 000 14 74 Average

Sporton International Inc. (Kunshan) Page Number 1 C25 of C122
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full_5955MHz
ANT CDD
Pol. Vertical Fundamental
W Level (dBuVim) el dBuVim)
1138 1134 ]
a5 o5 .
i GF{PeaK WiFi 6E{Peak|
"3 813 | J7
50 il ;
444 1 o W i e i
Peak
s 18
16
163
[ 1000 2800, 4600, 6400, §200. 10000
5625 5651, 54, 5903. 5928, 5955 Frequency (MHz)
Frequency (MHz)
N Linit Over Read  Ant Cable Preamp Aux APos TPos
Linit Qver fesd  Ant Cable Preamp  Auc Mos  Tos Freq level Line Linit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Mz dBul/m dBuv/n @D dBWV B B B B o dgg
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 5955.08 106,37 ------ ------ 97,32 35.68 1158 37.61 @.6@ 312 295 PEAC
1 592,76 51.54 83.20 -36.66 42.68 34.97 1155 37.66 @.60 312 299 PEAK 10793908 S7.16 8820 -3L04 45.26 3576 1332 0B 0.08 209 302 Pesk
W Level (dBuVim) o Level {dBuVim)
1138 1134
175 915 !
!”.3 81‘3
WEE A 0 WEFLSE(AVG)
[ ‘ |
2
s 44
Av 28
g 15
163
163
i 1000 2800, 4600, 6400, §200. 10000
5625 5651, 54, 5903. 5928, 5955 Freduency (MHz)
Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos
Lint Qver Read Ant Cable Preamp Aux APos  TPos Freq level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Remark -
- Mz dBuV/mdBuV/m B dBw dBfm B B B deg
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 595.08 97.M4 ---e-- --ee- B3.24 35.85 1157 37.62 .08 312 255 AVERAGE
1 S50 4097 68.20-200.33 3013 M.96 1L55 3.6 080 32 255 AERME Lo LB RN 193 B 1A A 0 29 30 hersge
Sporton International Inc. (Kunshan) Page Number 1 C26 of C122
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Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| WME(@ il WWE(@
Peak e i T ; i
g A i M AR AR ki
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 11910.00 44.50 74.00 -29.08 5.8 38.62 16.42 65.05 0.00 --- PEAK 1 11910.00 44.57 74.00 -29.43 35.49 38.62 16.42 65.96 0.00 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C27 of C122
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15
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU26/0_5955MHz
ANT CDD
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1134 1134 .
95 95
Wi §E M WiFI 6E{Peak)
i3 L | F
[ Al
1
u ue sl
Peak
15 35
163 163
B 5651, 54, 5903. 5928, 5955 1000 2800, 4500, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Meddndis B B & B B B a iy Modinds B BN Bh B B & o dg
1 5912.23 5194 83.20 -36.26 42.83 35.25 1154 37.68 0.00 108 286 PEAK 1 595,08 11156 ------ ------ 182,21 35.40 1157 37.62 0.0 168 286 PEAC
W Level (dBuVim) - Level {dBuVim)
134
113§ )
W5 915
" 81
WIFLGE(AVG)
WIFLGE(AVI 850
[ |
a0 1 ;
448 3
AVg SZ‘SM
15
163
163
1000 2800, 4500, 6400, £200. 10000
[} Frequency (MHz)
5625 5651, 54, 5903. 5928, 5955
Freguency (i Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read Ant Cable Preamp Aux APos  TPos -
Freq Level Line Linit Level Factor Loss Factor Factor Renark MHz dwU/n dBuV/m B B dB/m A8 B A8 n deg
- L OSTELE 4475 6820 -B.45 3 B2 1133 LG9 B.08 108 296 Average
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1595500 103.74 ---eoe --ee- 94,39 3500 1157 37.62 0.0 168 286 AVERAGE
L S903.40 4066 6.20 -17.54 3135 K5 LS4 60 0.0 16 285 AVERAGE }oTRG 4706 .00 -1 MI6 3676 130 708 Q.00 100 206 Average
Sporton International Inc. (Kunshan) Page Number . C28 of C122
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15
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU26/0_5955MHz
ANT CDD
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1138 1
95 95 -
Wiki SE(PpaK) WiFi 6E(Peak|
i3 L | F
[ Al
1
4B'BNWWWWWWMW 88 W“WWWMMW
Peak
15 35
163 163
B 5651, 54, 5903. 5928, 5955 1000 2800, 4500, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Meddndis B B & B B B a iy Modinds B BN Bh B B & o dg
1 5879.68 52.04 83.20 -36.16 43.18 35.16 1151 37.73 0.0 108 273 PEXK 1 595,08 11176 ------ ------ 182,41 35,40 1157 37.62 0.0 leg 273 PEAC
W Level (dBuVim) - Level {dBuVim)
134
113§ )
a5 3
" 81
WIFLGE(AVG)
WIFSE| 850
[ ! |
1
LU 1
448 1
Av 128
g 15
163
163
1000 2800, 4500, 6400, £200. 10000
[} Frequency (MHz)
5625 5651, 54, 5903. 5928, 5955
Freguency (i Linit Over Read Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read Ant Cable Preamp Aux APos  TPos -
Freq Level Line Linit Level Factor Loss Factor Factor Renark Mz diuU/m dBuv/m B dBW dB/m A8 B A8 n deg
- LoSTELE 509 6820 -17.81 ALST B2 1139 G0 B0E 10 273 Average
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1595500 183,49 ---eme oo 94,14 3500 1157 37.62 0.00 168 273 AVERAGE
LSOl 402 68.20 1808 3095 B8 ILS .66 0.0 10 273 AVERMGE PTG A0 60N 0 66 L0 0 00 10 173 Aerage
Sporton International Inc. (Kunshan) Page Number 1 C29 of C122
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Pol. Horizontal Vertical
mLeveIldDu‘ﬂm) o Lewel (4Buim)
1138 138
915 075
i I ——————— | ol — |
\ | | L] whdEpal) i WSk
ﬁm_\ | | ] [ ] P —— — |
0L n )
488 i 1 ~
Peak T L AR
325 1
Avg
163 ”
10000 1600, 13200, 14800, 16400, 18000
Frequency i) 1000 11600, 13201, 14800, 1540, 1800
Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos .
Freq Level Line Limit Level Factor  Loss Factor Factor Remark Unit  Dwer Real  nt Caile Preamp  Awx Mos Thos
- Freq Level Line Limit Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m o deg -
1191000 9.5 70.80 -24.44 60.89 39.00 15.40 65.95 .08 20 295 PEAK iz dB/mdbv/m 8 B B B B B o dyg
2 11910.00 42,49 54.08 -11.51 53.02 39.001 16.42 6596 .00 200 296 AVERAGE 1 1191608 45.74 74.80 -28.26 56.27 39.81 16.42 65.96 .08 -  --- PEAC
Sporton International Inc. (Kunshan) Page Number : C30 of C122
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU52/37_5955MHz
ANT CDD
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
113§ 113§ 1
95 95 -
Witi JE(Penk) WiFi 6E(Peak|
i3 L | J7
[ Al
1
488 MWWWWWWWWWW 44 WWMW
Peak
15 35
163 163
B 5651, 54, 5903. 5928, 5955 1000 2800, 4500, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Meddndis B B & B B B a iy Modinds B BN Bh B B & o dg
1 5875.31 58.58 88.20 -37.62 41.65 35.15 1151 37.73 .60 108 168 PEAK 1 595,00 116,63 ------ ------ 18128 35.40 1157 37.62 .00 6@ 188 PEAC
11nLe\leI (dBuVIm)
11"Le\{el (dBuVIm)
113§
1138
ik . [
K 83
WIIiBE(AV WIFLSE(AVG)
[ 650 | |
488 448 1
1 N e et
Av
g W 32‘5M
16.3
163
i 1000 2600, 4600, 6400, B200. 10000
025 B85t ik 503, 08, 5955 Frequency (W)
Frequency (MHz)
Limit Over Read Ant Cable Preamp Aux  APos  TPos
limit O fead Mt Cable Preamp Aux ARos TRos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark T min i B & @&n B & & o
_— 1 576100 43.58 €8.20 -19.62 39.86 35,80 1L.39 37.69 0.80 1@ 108 Average
Mol i & gl B B B & a dy 2 595,00 100,86 - --- 951 340 1L F62 0.0 160 108 AVERAGE
1 5924.66 49.21 68.20 -17.99 31.82 35.30 1155 37.66 @.00 108 168 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C31 of C122

TEL : +86-512-57900158
FCC ID: HV4DTHA140




SPORTON LAB.

FCC RF Test Report

Report No. : FR552114E

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU52/37_5955MHz
ANT CDD
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1
113§ 113§
95 95 -
Wik §E(Pegg) WiFi 6E(Peak|
i3 ’ L | F
[ Al
1
48'9W¢WWMMWWWMM*AWM“WWWMJ 88 " WMWWMWW“W‘
Peak W
15 35
163 163
B 5651, 54, 5903. 5928, 5955 1000 2800, 4500, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Meddndis B B & B B B a iy Modinds B BN Bh B B & o dg
1 5910.62 5.92 83.20 -37.28 41.82 5.4 1154 37.68 0.00 108 9 PEA 1 595,08 11291 ------ ----e- 183,56 35.40 1157 37.62 .00 leg 98 PEAC
+LEVEl ({BUVim)
! gL BV
113§ 14
2
97.5 97\5
i3 B1.3
AIFGE A WIFLGE(AVG)
[ 6. | |
1
88 1 448
R i e il
Av
g s 35
16.3
163
I 1000 2800, 4600, 6400, 8200, 10000
825 B, B, s i) 8055 Frequency (k)
Frequency (MHz)
Limit Over Read  Ant Cable Preamp  Aux  APos  TPos
lnit O Red Mt GblePremp  Ax Mos Thos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark T bW B @ W @n @ & B o g
- 1 5761.6@ 49.93 068.20 -18.27 41.21 35.82 11.39 37.69 @.00 168 98 Average
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 5955.00 16160 --=--r ---nm- 92.25 35,40 1157 37.62 .00 169 90 AVERAGE
1 5907.64 4915 63.20 -18.05 3101 35.77 1154 37.67 @.00 108 90 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
11!‘\mel(|IB1u‘ﬂm) 0 Level (dBuVim)
1138 134
915 075
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Avg
163 ”
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos .
Freq Level Line Limit Level Factor  Loss Factor Factor Remark Unit  Dwer Real  nt Caile Preamp  Awx Mos Thos
- Freq Level Line Limit Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m o deg -
1 1191000 47.61 70.80 -26.39 58,14 39.00 1540 65.95 .08 10 360 PEAK iz dB/mdbv/m 8 B B B B B o dyg
2 11910.00 39.56 54.00 -14.44 50.09 39.01 16.42 65,96 0.00 100 360 AVERAGE 1 1191608 45.50 74.00 -26.20 56,33 39.81 16.42 65.96 0.8 -  --- PEAC
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU106/53_5955MHz
ANT CDD
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
113§ 113§ 1
95 95 -
Witi 6E(Peak WiFi 6E(Peak|
i3 L | F
[ Al
1
Peak
15 35
163 163
B 5651, 54, 5903. 5928, 5955 1000 2800, 4500, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Meddndis B B & B B B a iy Modinds B BN Bh B B & o dg
1 592445 54.01 83.20 -34.19 44.82 35.30 1155 37.66 0.0 131 168 PEAK 1 595,00 167.26 ------ ------ 97.91 35,40 1157 37.62 0.08 131 188 PEAC
11nLe\leI (dBuVIm)
1mLeve\ (dBuVim)
113§ 0
i w3 ;
i3 813
WBE(AVG) WIFLGE(AVG)
[ 650 |
88 1 488 1
N s et
Av
g " 32'5W
163
163
I 1000 2800, 4600 6400, 8200, 10000
825 i) B, i) i) 8055 Frequency ()
Frequency (MHz)
linit Over Read At Cable Preamp Aux APos  TPos
lnit O Red Mt GblePremp  Ax Mos Thos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark Wo W e @B B Em ® B B o g
_—— 1 576100 45.24 68.20 -20.% 36,50 35.02 139 37.69 .80 131 108 Average
the dlfuddlin 8 B B & B & o dy P RV WY B4 IS TE 080 13 108 AVERAGE
1 592497 39.12 68.20 -19.08 29.93 35.30 1155 37.66 @.60 131 168 AVERAGE
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17
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU106/53_5955MHz
ANT CDD
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
113§ 113§ i
95 95 -
Witi §E (Peal WiFi 6E(Peak|
i3 L | F
850 80
1
o a8 Ll el -
Peak
15 35
163 163
B 5651, 54, 5903. 5928, 5955 1000 2800, 4500, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5910.80 5.9 83.20 -37.30 41.80 35.24 1154 37.68 0.00 108 91 PEA 1 595,00 106,79 ------ ------ 97.44 35,40 1157 37.62 0.0 lee 91 PEAC
11nLe\leI (dBuVIm)
11nLe\lreI (dBuVim)
113§
138
95
975, z
i3 83
850 §5.0 | |
a9 48 1
1 R el
AVQ 05 25
13 16.3
[ 1000 2800, 4600, 6400, 8200, 10000
5625 5651, 54, 5903. 5928, 5955 Frequency (MKz)
Frequency (MHz)
Linit Over Read  Ant Cable Preamp  Aux APos  TPos
Lint Qver Read Ant Cable Preamp Aux APos  TPos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark - .
Pz dBuV/m dBuV/m B dBuV dB/m  dB  dB B om deg
Wmm_ﬁmm_dﬁ_dﬁ_dﬁ_cmm_ 1 576168 47.75 68.26 -20.45 39.83 35.82 11.39 37.69 0.6  le@ 91 Average
1 592497 39.09 68.20 -19.11 29.99 35.30 1155 37.66 @.60 108 91 AVERAGE 2R A e e B8 B LT GG BE A0 ARG
Sporton International Inc. (Kunshan) Page Number 1 C35of C122

TEL : +86-512-57900158
FCC ID: HV4DTHA140




samranas. FCC RF Test Report

Report No. : FR552114E

Pol. Horizontal Vertical
1'.lr!‘\uml(|IB|J‘ﬂm) o Level (dBuVim)
1138 138
915 075
i I ——————— | ol — |
\ | | L] whdEpal) i WSk
ﬁm_\ [ — I ] [ ] P — — |
| 0L i) o
k MWWW ; 4 "
Peal LRSS W
35 1
Avg
163 ”
10000 11600, 13200, 14800, 16400, 18000
Frequency i) 1000 11600, 13201, 14800, 1540, 1800
Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos .
Freq Level Line Limit Level Factor  Loss Factor Factor Remark Unit  Dwer Real  nt Caile Preamp  Awx Mos Thos
- Freq Level Line Limit Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m o deg -
1 11916.08 47.61 74.88 -26.99 57.54 39.01 16.4) 5.05 .00 109 360 PEMC Mz dBuV/mdBuv/m @B dBW B B OB B o dyg
2 11910.00 39.53 54.00 -14.47 S0.06 39.001 16.42 6596 0.00 100 360 AVERAGE 1 1191608 45.63 74.80 -28.37 56,16 39.81 16.42 65.96 0.8 -  --- PEAC
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Pol. Horizontal Vertical
mLﬁ&I(ﬂBﬂVﬁn} o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
I Ny | )
m Al L
Peak Wiy T e
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12399.00 45.66 74.00 -28.34 35.87 30.10 16.80 66.1L .00 --- PEAK 1 12399.00 44.% 74.00 -29.04 .17 30.10 16.88 66.1L 0.8 - - PEAC
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Freq Level Line Limit Level Factor Loss Factor Factor

e duufn dBuv/n 0B dBW B A8 dB dB
1 12830.00 45.54 8.2 -42.66 54.43 39.58 17.15 65.54 Q.08

Linit Qver Read Ant Cable Presmp  Awx APos TRos

Remark

Pol. Horizontal Vertical
mLeveI(dBqu) ILLMWMVM)
134 138
175 175
31.3_ [ | 31‘_ [ |
| Wi Pk i Wi B[Pk
1) — — ! 1) — — !
| ﬁ“@ | :ﬁ“@
q 1
Peak ™ A “WWMMWW . Ao RIFPOTT
Avg 15 1!
163 163
10000 1600, 13200, 14300, 16400, 16000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)

Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark

iz dB/mdbv/m 8 B B B B B o dyg
1 12830.00 45.69 88.20 -42.51 %458 39.59 17.15 6554 @.00 - --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HVADTHA140

Page Number : C38 of C122




SPORTON LAB.

FCC RF Test Report

Report No. : FR552114E

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz
ANT
Pol. Horizontal Fundamental
W Level (dBuVim) ” Level {dBuVim)
1138 134 i
15
95 :
Wik ek Wi 6E(Peak)
B3 |
i3 Jﬁ
i 650 3
N | W
e bttt
Peak 23
15
163
163
1000 2800, 4500, 6400, 8200, 10000
0 Frequency (MHz)
5625 5653, 5681, 5900, 5931, 5965
Frequency (MHz) .
Linit Over Read  Ant Cable Preamp Aux APos TPos
» Freq Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Wrdhn b B B0 b & B 8B @ deg
— 1 576108 56.70 88.20 -31.50 43.40 34.60 1139 37.69 0.0 100 265 Peak
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 5965.00 169,19 -ere weeees 100,82 35.00 1158 .60 .00 100 286 PEAK
1 592146 65.9 @88.20 -22.24 57.11 34.9% 1155 37.66 0.0 108 286 PEAK 3O7957.00 6070 88.20 -27.48 4681 3574 113 37 000 1@ 75 Peak
W Level (dBuVim) - Level {dBuVim)
138 134
1
a5 3
8.3
i3
WIFLGE(AVG)
WELGE(AVG) 5.0 ]
850 | ’
! as
448
Avg 324! W
15
163
163
1000 2800. 4500, 6400, 8200. 10000
[} Frequency (MHz)
5625 5653, 5681, 5900, 5931, 5965
Feguency (i Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read Ant Cable Preamp Aux APos  TPos -
Freq Level Line Linit Level Factor Loss Factor Factor Renark MHz dwU/n dBuV/m B B dB/m A8 B A8 n deg

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 5920.34 54.29 68.20 -13.91 45,45 34.96 1155 37.67 0.00 100 286 AVERAGE

1
!
3

5761.08 52.64 68.20 -15.56 44.34 34.60 1139 37.69 .00 100 265 Average
5965.08 99.78 ------ ----e- 99,73 35.08 1158 37.61 0.08 100 286 AVERAGE
7957.00 38.16 68.20 -10.04 46.26 3574 13,33 II7 0.0 100 75 Average
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz
ANT CDD
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
113§ 113§ ]
95 95 -
i BE{Peak) WiFi 6E(Peak|
i3 L | F
[ ] Al
44 I W
Peak
15 35
163 163
B 5653, 5681, 5900, 5931, 5965 1000 2800, 4500, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Meddndis B B & B B B a iy Modinds B BN Bh B B & o dg
1 5922.86 65.06 83.20 -22.54 36.80 34.97 1155 37.66 @.60 274 236 PEAK 1 5965.00 106,44 ------ —----- 97.44 35,85 1157 37.62 0.8 274 236 PEAC
W Level (dBuVim) - Level {dBuVim)
138 134
2
W5 915
" 81
WEFLGE(AVG)
WELBE(AVG) 850
[ | E
1 408 1
448
Av 32‘5W
g 15
163
163
1000 2800, 4500, 6400, £200. 10000
[} Frequency (MHz)
5625 5653, 5681, 5900, 5931, 5965
Feguency (i Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read Ant Cable Preamp Aux APos  TPos -
Freq Level Line Linit Level Factor Loss Factor Factor Renark MHz dwU/n dBuV/m B B dB/m A8 B A8 n deg
- LSTELR 46,55 6820 -2L64 .26 360 1133 LG9 B8 20 191 Average
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 5965.08 96.18 ------ ---e- 87.13 35.88 1158 37.61 8.0 274 236 AVERAGE
L5946 5149 68.20-16.71 4264 06 ILS5 3766 0.0 174 236 AVERMGE }oEEW .09 6001000 M2 B4 13 TG00 ME o 166 Average
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Pol. Horizontal Vertical
mLﬁeI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| W I W
a ’ : * -
Peak il A oA g
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 11930.00 45.50 74.00 -28.08 3635 30.03 16.44 65,93 0.8 - - PEMC 1 11930.00 46.20 74.80 -27.79 6.67 30.63 16.44 65.93 0.0 - - PEAC
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Pol. Horizontal Vertical
1‘.lr!‘\uwel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
I N | o
44 1 o 1
Peak - v ]
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12330.00 46,00 74.00 -27.98 %623 30.18 1675 66.06 0.8 - - PEAC 1 12330.00 45.85 74.00 -28.15 6.86 30.18 1675 66.66 0.0 - - PEAC
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Pol. Horizontal Vertical
mLev&I(dBle) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
I Ny | )
44 1 . . o 1
Peak OO PP o VR g e
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12810.00 45.50 88.20 -42.30 H4.84 30.50 17.14 65.55 0.00 PEAK 1 12810.00 45.44 88.20 -42.76 3438 30.50 17.14 65.58 0.0 -- - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HVADTHA140

Page Number : C43 of C122




FCC RF Test Report

SPORTON LAB. Report No. : FR552114E
23
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full_5985MHz
ANT CDD
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
113§ 113§
1
95 95 -
i GE(Reak] WiFi 6E(Peak|
i3 L | F
1
i i W
44 44
Peak
15 35
163 163
B 5657, 5888, 5921, 5983, 5985 1000 2800, 4500, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 591L72 67.61 83.20 -20.59 38.81 34.94 1154 37.68 0.00 136 287 PEAK 1 5985.00 104,60 ------ ------ 9.3 35.19 1161 37.5% @0.08 136 287 PEAC
W Level (dBuVim) - Level {dBuVim)
138 134
2
W5 915
" 81
WIFLGE(AVG)
WELBE(AVG) 850
[ i |
a3 !
448
Av 128 W
g 15
163
163
1000 2800, 4500, 6400, £200. 10000
[} Frequency (MHz)
5625 5657, 5888, 5921, 5983, 5985
Freguency (i Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read Ant Cable Preamp Aux APos  TPos -
Freq Level Line Linit Level Factor Loss Factor Factor Renark MHz dwU/n dBuV/m B B dB/m A8 B A8 n deg
- L OSTEL 4745 6820 -28.75 WIS 60 1133 LG9 B.08 136 267 Average
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 595,00 95.36 ---o-- ---e- 86,31 35.88 1158 37.61 8.0 136 287 AVERAGE
LS99 57,38 6.20-10.82 4350 M7 ILSS .66 0.0 136 287 AVERMGE IOl .08 6.0 -18.00 W28 WD 1L 06 Q00 136 287 Average
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23
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full_5985MHz
ANT CDD
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5 -
Witi 6E(Peak) WiFi 6E(Peak|
N B3 | J7
i50 ! 850
488 M 08 W
Peak
15 15
163 163
815 5857, 5883, 590, 5983, 5985 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5924.20 6416 83.20 -24.04 55.30 .97 1155 37.66 @0.60 33 5 PEAK 1 5985.00 1¢3.02 ------ ------ 93.78 3519 116l 37.% .08 3% 5 PEAK
11nLe\leI (dBuVIm)
11"Leve\ (dBuVim}
1138
138
95
a5 5
N 83
WIF-GE(AVG) WIFLGE(AVG)
850 5.0
448 44 W
Av
9 s 2
16.3
163
0 1000 2800. 4600, 6400, 8200. 10000
15 B, ) . BEL 505 Frequency (M)
Frequency (MHz)
Limit Over Read  Ant Cable Preamp  Aux  APos  TPos
lnit O Read At GblePremp A Wos Ths Freq Level Line Limit Level Factor Loss Facter Factor Remark
freq Level Line Linit Level Factor Loss Factor Factor Remark T Wzdwmdam @ @ dm B & B o deg
- 1 ST6LE0 5171 68.20 -16.49 43.41 3469 1139 37.69 B.80 335 5 Average
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1598500 9L5L ---es oo .37 3513 IL59 3058 .00 355 AVERAGE
1 5924.68 53.40 63.20 -14.80 44.54 .97 1155 37.66 0.0 33 5 AVERAGE
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Pol. Horizontal Vertical
1‘.lr!‘\uwel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
I N | o
48 1 § i
Peak PR A TSR PR L W
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 11970.00 4450 74.00 -29.10 35.21 30.07 16.47 65.85 0.8 - - PEMC 1 11970.00 44.99 74.00 -29.01 .30 30.67 16.47 65.85 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C46 of C122

TEL : +86-512-57900158
FCC ID: HV4DTHA140



samranas. FCC RF Test Report Report No. : FR552114E

Pol. Horizontal Vertical
mLﬁeI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| W I ﬁﬂ«\@
1L 1 P 1
Peak AR A A A
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12299.00 45.50 74.00 -28.10 .10 30.11 1670 66.83 0.8 - - PEAC 1 12290.00 46.73 74.80 -27.17 3.9 3011 1670 66.83 0.0 - - PEAC
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Pol. Horizontal Vertical
mLﬁeI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
I ﬁﬂ@ | o
48 1 § 1
Peak et oy A AN o
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 L0770.00 45.86 88.20 -42.34 34.94 30.47 1711 6566 008 - - PEMC 1 L7000 45.13 88.20 -43.07 %421 30.47 1711 6566 008 - - PEAC
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Mode Band Edge
U-NII-5_5.925-6.425 802.11ax HE160_CH15_Full_6025MHz
ANT CDD
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
113§ 113§
1
95 95
s e I WASEPea]
LT U A
i3 L | F
B0 W B0
44 I W
Peak
15 35
163 163
B 5665, 5905, 5045. 5985, 6025 1000 2800, 4500, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Meddndis B B & B B B a iy Modinds B BN Bh B B & o dg
1 5857.80 64.13 83.20 -24.00 35.58 34.86 1150 37.76 @.00 135 288 PEAK 1 6625.00 10,10 ------ ------ .78 35.24 1163 3.5 0.00 135 288 PEAC
W Level (dBuVim) o Level {dBuVim)
1138 1134
175 915 y
i3 W\N B3
WIFLSE(AVG)
WELGE(AVG) i -
[
! 2
s 44
Av 128
g 15
163
163
i 1000 2800, 4600, 6400, §200. 10000
5625 5665, 5905, 5045. 5985, 6025 Freduency (MHz)
Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos
Lint Qver Read Ant Cable Preamp Aux APos  TPos Freq level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Remark -
- Mz dBuV/mdBuV/m B dBw dBfm B B B deg
Wit & G e B & & a by S/ — 1.8 3507 1L64 3.5 0.00 135 268 AVERAGE
1 S0 557 68.00-15.63 43.07 .86 LSO .06 0.00 135 288 AVERMGE LoD 4G MG TIE M BT D00 10 78 hersge
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Mode Band Edge
U-NII-5_5.925-6.425 802.11ax HE160_CH15_Full_6025MHz
ANT CDD
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
113§ 113§
1
95 95
A i I WhGEPa
i3 R ! L | F
ESIUW i W
44 44
Peak
15 35
163 163
B 5665, 5905, 5045. 5985, 6025 1000 2800, 4500, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Meddndis B B & B B B a iy Modinds B BN Bh B B & o dg
1 5876.60 65.16 83.20 -13.04 36.50 34.85 1151 37.73 0.0 199 272 PEK 1 6625.00 161,63 ------ ------ 9.3 3522 1162 3.5 0.00 19 272 PEAC
W Level (dBuVim) o Level {dBuVim)
1138 1134
s & 1
WIFLSE(AVG)
WELGE(AVG) i -
[
1
48 4
’ ||
Av 128
g 15
163
163
i 1000 2800, 4600, 6400, §200. 10000
5625 5665, 5905, 5045. 5985, 6025 Freduency (MHz)
Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos
Lint Qver Read Ant Cable Preamp Aux APos  TPos Freq level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Remark -
- Mz dBuV/mdBuV/m B dBw dBfm B B B deg
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 685.08 9114 ---eme -oee- BLES 35.23 11.63 37.55 0.00 199 272 AVERAGE
1 SES.00 5442 6.00 1378 45.04 MBS 149 .6 .00 19 272 AVERME LoD AL MG R BM BT D00 35 25 herage
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Pol. Horizontal Vertical
1mu}vel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
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Peak 4” | = ey y ;
Wy AP Vi m
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12050.00 45.49 74.00 -28.51 35.70 30.18 16.53 65.84 0.8 - - PEAC 1 12050.00 45.10 74.00 -28.99 .31 30.10 16.53 65.84 0.00 - - PEAC
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Pol. Horizontal Vertical
1mu}vel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| W I Eﬂ«\@
m 4‘ Al 9 i
Peak AN AN AW el e s o
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12370.00 45.10 74.00 -28.88 5.3 30.18 16.79 66.10 0.8 - - PEAC 1 10370.00 45.73 74.00 -28.17 3.9 30.18 1679 66.10 0.8 - - PEAC
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Pol. Horizontal Vertical
mLﬁ&I(ﬂBﬂVﬁn} o Level (dBuvim)
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Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12699.00 44.30 74.00 -29.70 33.69 30.39 7.4 65.82 .00 --- PEAK 1 12690.00 45.53 74.00 -28.47 4.9 30.39 1.4 65.82 0.0 - - PEAC

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIMm) o Level (dBuvim)
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163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12870.00 45.B1 88.20 -42.39 34.5% 30.5¢ 17.19 65.46 0.08 - - PEAC 1 12870.00 45.10 88.20 -43.10 33.87 30.5¢ 17.19 6546 0.08 - - PEAC
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Pol. Horizontal Vertical
mLﬁ&I(ﬂBﬂVﬁn} o Level (dBuvim)
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Peak AR A A g AN AP P
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12950.00 46.16 88.20 -42.04 3476 30.45 1.5 65.30 0.00 PEAK 1 1290.00 46.14 88.20 -42.06 3474 30.45 1.5 65.30 008 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HVADTHA140

Page Number : C55 of C122




samranas. FCC RF Test Report Report No. : FR552114E

Pol. Horizontal Vertical
1mu}vel(llBIJ‘ﬂm) o Level (dBuvim)
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Peak PR A e A PSR- TR
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13030.00 45.69 88.20 -42.51 %419 30.34 17.31 6515 0.8 - - PEM 1 13030.00 46.07 88.20 -42.13 %457 30.34 17.31 65.15 0.8 - - PEAC
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Pol. Horizontal Vertical
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Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12890.00 45.13 88.20 -43.07 23.85 30.50 17.20 65.42 0.8 - - PEAC 1 12890.00 44.50 883.20 -43.18 33.64 30.50 17.28 65.42 008 - - PEAC
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Pol. Horizontal Vertical
mLﬂeI(dBu‘ﬂm) o Level (dBuvim)
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Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12970.00 45,58 88.20 -42.10 %434 30.43 1107 65.26 000 - - PEMC 1 12970.00 46.23 88.20 -4L.97 8479 30.43 1.7 5.6 008 - - PEAC
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Pol. Horizontal Vertical
mLﬂeI(dBu‘ﬂm) o Level (dBuvim)
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Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12930.00 45.16 88.20 -43.04 23.80 30.47 1.3 6.4 000 - - PEMC 1 12930.00 45,10 88.20 -43.09 3375 30.47 1.3 65.34 000 - - PEAC
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Pol. Horizontal Vertical
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Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 1350.00 46.31 88.20 -41.39 %48l 30.38 17.32 6512 0.8 - - PEM 1 13050.00 45.58 88.20 -42.62 3488 30.30 17.32 65.12 0.0 - - PEAC
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Pol. Horizontal Vertical
mLﬂ&I(ﬂ&Nﬁn} o Level (dBuvim)
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Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13099.00 46.55 88.20 -41.65 35.04 30.22 17.3%5 65.06 .00 --- PEAK 1 13090.00 45.48 88.20 -42.7 3397 3.2 1.3 6a.b6 000 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HVADTHA140
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Pol. Horizontal Vertical
mLeveI(dBqu) o Level (dBuvim)
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ey s W A el R e Y
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13010.00 45.26 88.20 -42.94 3376 30.38 17.30 65.18 0.0 - - PEM 1 13010.00 45.38 88.20 -42.32 3.8 30.38 17.3¢ 5.1 0.0 - - PEAC
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Pol. Horizontal Vertical
mLﬂeI(dBu‘ﬂm) o Level (dBuvim)
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Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 1370.00 47.36 82.20 -40.34 5.8 30.26 17.3 65.89 .00 --- PEAK 1 1370.00 46.20 88.20 -41.99 3471 30.26 1.3 65.09 0.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C63 of C122
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Pol. Horizontal Vertical
mLeveI(dDu‘ﬂm] 0 Level (dBuVim)
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10000 #1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MH) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wt & BN Bh & B @B w g Wdnddn & BN Bh & B @B o g
1 13398.08 47.76 74.86 -26.24 55.31 39.58 17.53 64.58 @.08 101 360 PEAK 1 133%.08 47.24 74.80 -26.76 54.79 39.58 17.53 64.58 .08 300 368 PEAK
2 13399.00 3879 54.00 -15.21 46,34 39.50 17.53 64.55 0.00 101 360 AVERAGE 1 13399.00 3702 54.00 -16.98 4457 39.59 17.53 64.55 0.00 300 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C64 of C122
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Linit Qver Read Ant Cable Presmp  Awx APos TRos

Linit Qver Read Ant Cable Presmp A APos TRos

Pol. Horizontal Vertical
Lo i) gL i)
134 138
175 175
31.3_ [ | 31“_ [ |
| Wi Pk i Wi B[Pk
1) — — ! 1) — — !
| i | WREAD)
1
Peak g f e
e i Y L y
Avg 15 1!
163 163
10000 1600, 13200, 14800, 16400, 16000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)

Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mz dBuu/mdBv/in B dBY B B B M8 o deg iz dB/mdbv/m 8 B B B B B o dyg
1 13710.00 46.56 82.20 -41.64 34.20 30.20 17.73 64.57 .00 PEAK 1 1370.00 45.%4 88.20 -42.16 3338 30.20 17.73 6457 0.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C65 of C122
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Pol. Horizontal Vertical
1‘.lr!‘\uwel(llBIJ‘ﬂm) o Level (dBuvim)
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Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13130.00 45.00 88.20 -42.31 %428 0.3 17.37 6499 000 - - PEMC 1 13130.00 45.%8 88.20 -42.10 %437 3.3 1.7 6499 000 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C66 of C122
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Pol. Horizontal Vertical
mLﬂeI(dBu‘ﬂm) o Level (dBuvim)
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Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13370.00 d6.56 74.00 -27.44 3415 30.50 17.50 64.6L .00 PEAK 1 13370.00 d6.64 74.00 -27.36 4.3 30.50 17.50 646 000 -- - PEAK

Sporton International Inc. (Kunshan)
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mLﬂeI(dBu‘ﬂm) o Level (dBuvim)
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Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13099.00 46.11 88.20 -42.09 3373 30.21 1772 6455 088 - - PEAC 1 13690.00 46.65 88.20 -41.55 4.7 30.21 1772 6455 0.8 - - PEAC
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Avg 35 b
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10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13250.00 45.80 74.00 -28.11 23.85 30.40 7.4 6480 000 - - PEMC 1 13250.00 45.45 74.00 -28.5 3341 30.40 17.44 6480 000 - - PEMC
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Pol. Horizontal Vertical
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Avg 35 b
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10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13410.00 45.70 88.20 -42.50 33.20 30.50 17.54 6454 .00 PEAK 1 13410.00 45.73 88.20 -42.47 3313 30.50 17.04 g4.54 000 -- - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Freq Level Line Limit Level Factor Loss Factor Factor

e duufn dBuv/n 0B dBW B A8 dB dB
1 13578.00 46.45 8.2 -41.75 53.91 39.36 17.64 o446 0.08

Linit Qver Read Ant Cable Presmp  Awx APos TRos
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el B el B
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Avg 38 bk
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10000 11600, 13200, 14810, 16400, 16000 10000 11600, 13200, 14800, 16400, 10000
Frequency (MHz) Frequency (MHz)

Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark

iz dB/mdbv/m 8 B B B B B o dyg
1 13570.08 46.52 88.20 -41.68 3.9 39.36 17.64 o446 8.00 -  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HVADTHA140
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Pol. Horizontal Vertical
mLﬁ&I(ﬂBﬂVﬁn} o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| E(@ il WMEM\@
1
Peak 48 P } . g AR
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13330.00 46,15 74.00 -27.85 33.83 30.50 17.49 64.67 0.00 --- PEAK 1 13330.00 45.74 74.00 -28.16 33.40 30.50 17.49 6467 000 - - PEMC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HVADTHA140
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Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
I N | o
Peak 44 1 o 1
ea [P ——————— WL T AR A A
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13750.00 46,08 88.20 -42.12 5373 30.20 1775 6460 088 - - PEMC 1 L3750.00 45.70 88.20 -42.50 333 30.20 17.75 6460 008 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C73 of C122
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Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
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| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
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Peak e
AR R R AR i i g
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13770.00 46.53 88.20 -41.67 %415 30.20 17.77 6462 008 - - PEMC 1 13770.00 46.65 88.20 -41.55 3430 30.20 1.77 6482 0.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C74 of C122
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Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
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Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 L3730.00 45,58 88.20 -42.60 3321 30.20 1774 6458 000 - - PEMC 1 L3730.00 4498 88.20 -43.10 52.60 30.20 17.74 6458 008 - - PEAC
Sporton International Inc. (Kunshan) Page Number . C75 of C122
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Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
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| Wi Pk i Wi B[Pk
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Peak MWWW o DMMWMW e ba
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13650.00 d46.74 88.20 -41.46 3431 0.5 17.69 6452 0.0 - - PEMC 1 1350.00 45.60 88.20 -42.60 3318 30.25 17.69 6432 0.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C76 of C122

TEL : +86-512-57900158
FCC ID: HV4DTHA140



samranas. FCC RF Test Report Report No. : FR552114E

Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
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Peak o PRI
e e o WP
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13790.00 46.79 88.20 -41.41 3444 30.20 17.78 6463 000 - - PEMC 1 13790.00 46.60 88.20 -41.38 4.7 30.20 17.78 6463 0.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number . C77 of C122
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Pol. Horizontal Vertical
mLﬂ&I(ﬂ&Nﬁn} o Level (dBuvim)
138 1134
a5 a5
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| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| W I ﬁ“‘@
m L i §
Peak FORTRR TRV PTOR Pt ETTTp— TR
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13999.00 45.80 88.20 -42.31 33.39 30.39 17.9 6479 .00 --- PEAK 1 13990.00 46.%3 88.20 -4L.17 34.43 30.39 17.% 6479 000 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HVADTHA140
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54
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Full_7095MHz
ANT CDD
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 1
95 a5
Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
5.0 84
i
488 ITE ot b
Peak
15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Lint Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 712644 5311 88.20 -35.09 4040 35,57 1256 7.42 Q.00 150 340 PEAC 1 7095.0 1110 ------ ------ 0.5 35,59 105 3743 .00 150 348 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A |
448 ! 44 LM
Av
g 15 35
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 71500 45.76 68.20 -21.44 35.04 3550 1256 37.42 Q.00 150 340 AVERAGE 1 7095.00 100.3] ------ ----- B0.60 35,59 1053 37.43 0.0 150 340 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C79 of C122
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Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Full_7095MHz
ANT CDD
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 3
95 a5
Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
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1
44 I WWMWW
Peak
15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Lint Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 712628 55.70 88.20 3150 44.99 35.57 1056 77.42 Q.00 287 198 PEAC 1 7095.00 17,37 ------ ---o- S6.60 35.39 1053 3743 .00 207 198 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A |
448 1 44
AV N
g 15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 71500 45,14 68.20 -23.06 34.40 3558 1056 37.42 Q.00 287 198 AVERAGE 1 7095.08 97,23 ---om- --e- B6.50 35.59 1053 3743 @.00 257 195 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C80 of C122
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Pol. Horizontal Vertical
mLﬂ&I(ﬂ&Nﬁn} o Level (dBuvim)
138 1134
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Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 14190.00 47.40 82.20 -40.50 34.85 30.49 18.05 6499 .00 --- PEAK 1 14190.00 46.28 83.20 -41.92 3373 30.49 18.05 6499 000 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HVADTHA140
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55
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_RU26/8_7095MHz
ANT CDD
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
113§ 113§ 3
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Witi 6E(Peak) WiFi 6E(Peak|
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Peak
15 35
163 163
7085 . 1143, T8, i M5 1000 2800, 4500, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Meddndis B B & B B B a iy Modinds B BN Bh B B & o dg
1 7169.80 51.37 83.20 -36.03 39.81 36.40 1258 37.42 0.0 108 42 PEA 1 7895.00 167,61 ------ ------ 9.09 36.40 1255 37.43 0.0 lee 42 PEAC
W Level (dBuVim) el dBuVim)
113§ 1134
i
175 95
"3 813
) WRLSEYG) WL
e Bl |
a 1 4 ; Lthﬂ“dﬂJ/m
Av
g s s
16
163
[ 1000 2800, 4600, 6400, §200. 10000
1085 . 143, T8, i M5 Frequency (MHz)
Frequency (MHz)
N Linit Over Read Ant Cable Preamp Aux APos TPos
Unit Over Read  Art Cable Preamp  Aux Aos  Thos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Mz dBul/m dBuv/n @D dBWV B B B B o dgg
P dBuv/n dBu/m B dB/ B/ B B B o deg 1 576100 4476 63.20 340 364 35.82 1039 369 0.08 100 42 Average
1 7136.36 4011 63.20 -18.89 28.56 36.40 12.57 37.42 0.00 108 42 AVERAGE 1709500 99,93 -eeees eeeees 88,41 36.40 1255 37.43 0.00  1o@ 42 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C82 of C122
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55
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_RU26/8_7095MHz
ANT CDD
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
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Peak
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163 163
7085 . 143, T8, i M5 1000 2800, 4500, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Meddndis B B & B B B a iy Modinds B BN Bh B B & o dg
1 7157.80 51.85 83.20 -36.35 40.29 36.40 1258 37.42 0.0 283 62 PEAK 1 709,00 116,65 ------ ------ 9,13 3640 1255 37.43 0.0 283 62 PEAC
W Level (dBuVim) el dBuVim)
1138 1134
2
175 95
"3 813
A WRLSE[G WIGENG
i Bl |
44 1 8 1 LM
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g s s
16
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[ 1000 2800, 4600, 6400, §200. 10000
1085 . 143, T8, i M5 Frequency (MHz)
Frequency (MHz)
N Linit Over Read  Ant Cable Preamp Aux APos TPos
Unit Over Read  Art Cable Preamp  Aux Aos  Thos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Mz dBul/mdBuv/n @D dBWV B B B B o dgg
P dBuv/n dBu/m B dB/ B/ B B B o deg 1 576100 45.99 68.20 -22.20 307 35.82 1139 369 008 23 62 Average
1 7137.60 40.39 63.20 -17.61 28.84 36.40 12.57 37.42 0.00 283 62 AVERAGE 1 7095.00 103,14 -eem oeeeee 9162 36.40 1255 37.43 Q.00 283 62 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C83 of C122
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Pol. Horizontal Vertical
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138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
_ WRAEW] | Eg
Peak 44 1 o 1 .
ea PRI ErY RIS e g A e
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 14190.00 46.13 88.20 -42.07 33.50 30.49 18.05 6499 000 - - PEAC 1 14190.00 46.13 88.20 -42.07 333 30.49 18.05 6499 000 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C84 of C122
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Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_RU52/40_7095MHz
ANT CDD
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
113§ 113§ 1
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Witi 6E(Peak) WiFi 6E(Peak|
i3 “ L |
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Peak
15 35
163 163
7085 . 143, T8, i M5 1000 2800, 4500, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Meddndis B B & B B B a iy Modinds B BN Bh B B & o dg
1 7280.50 5172 83.20 -36.48 40.14 36.40 12.60 37.42 0.0 140  H4 PEA 1 709,00 116,02 ------ ------ 95.50 36.40 1255 37.43 0.00 148 54 PEAC
W Level (dBuVim) el dBuVim)
113§ 1134
2
175 95
"3 813
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Bl A | ﬂ H T
“ 1 " | -
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g s s
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[ 1000 2800, 4600, 6400, §200. 10000
1085 . 143, T8, i M5 Frequency (MHz)
Frequency (MHz)
N Linit Over Read  Ant Cable Preamp Aux APos TPos
Unit Over Read  Art Cable Preamp  Aux Aos  Thos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Mz dBul/mdBuv/n @D dBWV B B B B o dgg
P dBuv/n dBu/m B dB/ B/ B B B o deg 1 576100 45.65 68.20 -22.55 36.93 35.82 139 369 0.08 140 54 Average
1 713360 40.22 63.20 -17.98 28.67 36.40 12.57 37.42 0.00 140 54 AVERAGE 1709500 99,54 moemn e 83,00 36.40 1255 37.43 0.0 140 54 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C85 of C122

TEL : +86-512-57900158
FCC ID: HV4DTHA140




SPORTON LAB.

FCC RF Test Report

Report No. : FR552114E

56
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_ RU52/40_7095MHz
ANT CDD
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
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| Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
5.0 84
1 WW“WWH"WMW
448 44
Peak
15 15
163 163
108 . T4, TiHt, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MdhENe B &N Bh & B B o &
1 7129.64 5125 83.20 -36.95 39.71 36.40 12.5% 37.42 0.0 211 114 PEA 1 7895.00 106,68 ------ ------ 95,16 36.40 1255 37.43 0.0 21 104 PEAC
W Level (dBuVim) el dBuVim)
1138 1134
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1085 . T4, i1, 3, 5 Frequency (MHz)
Frequency (MHz)
N Linit Over Read Ant Cable Preamp Aux APos TPos
Linit Qver fesd  Ant Cable Preamp  Auc Mos Tos Freq level Line Linit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Mz dBuV/m dBuV/m o8 dBW dB/m 8 A8 B deg
P dBuv/n dBu/m B dB/ B/ B B B o deg 1 576100 47.63 68.20 2017 331 35.82 139 369 008 21 114 Average
1 713428 4.23 63.20 -17.97 28.68 36.40 12.57 37.42 0.0 211 114 AVERAGE 1709500 99.36 - -eeees 7.4 36.40 1255 37.43 0.00 211 114 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C86 of C122
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Pol. Horizontal Vertical
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10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 14190.00 46.20 83.20 -42.00 23.65 30.49 18.05 6499 000 - - PEMC 1 14190.00 46.73 83.20 -4L.47 S4.1B 30.49 10.05 6499 000 - - PEAC
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Mode Band Edge - L
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ANT CDD
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7085 . 143, T8, i M5 1000 2800, 4500, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Meddndis B B & B B B a iy Modinds B BN Bh B B & o dg
1 7230.92 5L17 83.20 -37.03 39.47 36.46 12.65 37.41 0.0 131 B4 PEX 1 709,00 104,07 ------ ------ 92,55 3640 125 .43 0.0 131 54 PEAC
W Level (dBuVim) - Level {dBuVim)
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fi WIFL5E[AVE) il
g5l |
LU 1 3
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Avg ! 35
15
163
163
1000 2800, 4500, 6400, £200. 10000
[} Frequency (MHz)
1085 . 143, T8, i M5
Feguency (i Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read  Ant Cable Preamp Aux APos  TPos -
Freq Level Line Linit Level Factor Loss Factor Factor Renark MHz dwU/n dBuV/m B B dB/m A8 B A8 n deg
- LoSTELE 45,35 6R.20-20.05 B B2 1139 LG9 B08 131 54 Average
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 175,08 96,51 ---em- --ee- B4.99 36.00 1255 37.43 @.00 131 54 AVERAGE
LTI 3995 6.0 B0 B4 K40 125 74 0.0 LI 54 AVERME }oOMERW ML M0 905 ALE O 146 HITOQ0 L M Average
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57
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229 RU106/54_7095MHz
ANT CDD
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
113§ 113§ 1
95 95 -
Witi 6E(Peak) WiFi 6E(Peak|
i3 L |
[ Al
1
u ug e
Peak
15 35
163 163
7085 . 143, T8, i M5 1000 2800, 4500, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Meddndis B B & B B B a iy Modinds B BN Bh B B & o dg
1 7210.44 51.87 83.20 -36.33 40.24 36.42 12.62 37.41 0.0 167 96 PEAK 1 709,06 169,11 ------ ------ 97.59 36.40 125 37.43 0.00 o7 96 PEAC
W Level (dBuVim) el dBuVim)
1138 1134
i
175 95
"3 813
WRLGE (VG WRGEVG)
50 A |
1
Av
g s s
16
163
[ 1000 2800, 4600, 6400, §200. 10000
1085 . 1143, T8, i M5 Frequency (MHz)
Frequency (MHz)
N Linit Over Read  Ant Cable Preamp Aux APos TPos
Unit Over Read  Art Cable Preamp  Aux Aos  Thos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Mz dBul/mdBuv/n @D dBWV B B B B o dgg
P dBuv/n dBu/m B dB/ B/ B B B o deg 1 576108 46.77 68.20 -21.43 365 35.82 1139 369 0.08 167 9 Average
1 7127.68 49.44 63.20 -17.76 28.99 36.40 12.5% 37.42 0.00 167 96 AVERAGE 1 7095.00 100,07 ---ees -eeee- B8.55 36.40 1255 37.43 0.00 167 96 AVERAGE
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Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIMm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
I N | o
44 1 o 1
Peak e A A w AR S gt s
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 14190.00 47.08 82.20 -41.12 5453 30.49 18.05 6499 000 - - PEMC 1 14190.00 46.10 88.20 -42.10 333 30.49 18.06 64.99 000 - - PEAC
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Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
_ WRSEA) | Eg
88 1 3l 1
Peak ” " TRy ] i \
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13850.00 45.73 88.20 -42.47 3334 30.15 17.80 6468 .00 --- PEAK 1 13850.00 45.68 88.20 -42.50 3319 30.15 17.80 6466 0.0 - - PEAC
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Pol. Horizontal Vertical
mLﬁeI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| W I W
Peak P (PP TV———
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 14910.00 45.57 88.20 -42.63 23.06 30.40 17.90 64.8L 0.80 - - PEMC 1 14910.00 45.30 88.20 -42.81 3288 30.40 17.92 648 000 - - PEAC
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60

Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE40_CH227_Full_7085MHz

ANT CDD

Pol. Horizontal Fundamental

W Level (dBuVim) oo LEVel (dBuVim)

1

1138 138

ol o1 .
m Wiki GE{Peak) WiFi §E(Peak)
| 1 e SRR

B0
Bl : 1
" s

Peak

s 18
16
163
[ 1000 2800, 4500, 6400, §200. 10000
1085 . 143, T8, i M5 Frequency (MHz)
Frequency (MHz)
N Linit Over Read  Ant Cable Preamp Aux APos TPos
Unit Over Read  Art Cable Preamp  Aux Aos  Thos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Mz dBul/m dBuv/n @D dBWV B B B B o dgg
Wiz BuV/n dBuv/m  dB B B B B B a deg 1 S67LeR 56,20 B3.20 398 47.95 3436 ILDS 7.4 B8 100 354 Peak
1 71352 5779 88.20 -30.41 4.7 .57 12.57 37.42 0.60 108 354 PEAK 1 7865.00 165.60 ------ ---ee- 9,09 35,59 1255 3743 0.00  leg 354 PEAC
W Level (dBuVim) - Level {dBuVim)
138 134
2
W5 915
81
i3
WIFLGE(AVG)
WELBE(AVG) 850
[ | y
LU
i
448
Avg 128
15
163
163
1000 2800, 4500, 6400, £200. 10000
[} Frequency (MHz)
1085 . 143, T8, i M5
Feguency (i Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read  Ant Cable Preamp Aux APos  TPos -
Freq Level Line Linit Level Factor Loss Factor Factor Renark MHz dwU/n dBuV/m B B dB/m A8 B A8 n deg
- L OSETLE .74 68201545 MA47 M6 115 WM R08 10 354 Average
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1768508 9726 ------ --eee- 86,57 35.58 12.54 37.43 0.08 100 354 AVERAGE
LTI 4908 63.20-19.00 845 BB 155 742 0.0 10 354 AVERMGE IGO0 .68 68.00-17.50 B OB L M 00 10 3 Average
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Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE40_CH227_Full_7085MHz
ANT CDD
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
113§ 113§
1
75 /”\ M w5 _
) # Witi 6E(Peak) WiFi 6E(Peak|
i3 ! L |
[ Al
1 WM’W"’“
448 44 ¥
Peak
15 35
163 163
7085 . 143, T8, i M5 1000 2800, 4500, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 713084 54,44 83.20 -33.76 43.72 35.57 1257 37.42 0.0 308 188 PEAK 1 7685.00 163,63 ------ ------ 9.9 35,59 125 37.43 0.0 0@ 188 PEAC
W Level (dBuVim) - Level {dBuVim)
138 134
W5 915 2
" 81
WEFLGE(AVG)
WELBE(AVG) 850
[ | !
LU 1
448 1
Av 128
g 15
163
163
1000 2800, 4500, 6400, £200. 10000
[} Frequency (MHz)
1085 . 143, T8, i M5
Feguency (i Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read  Ant Cable Preamp Aux APos  TPos -
Freq Level Line Linit Level Factor Loss Factor Factor Renark MHz dwU/n dBuV/m B B dB/m A8 B A8 n deg
- L OSETLE 43.00 6.0 -5.08 W3 M6 1L WM B8 W 168 Average
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 178500 9T -eeees oo B3.06 35.58 12.54 37.43 0.00 308 183 AVERAGE
L OTHLTL .08 63,20 -1 M6 K5 ILET 740 0.0 0 183 AVERMGE }oEGW .03 6001507 MR Bl L A 00 30 16 Average
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Pol. Horizontal Vertical
mLﬂeI(dBu‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
813_ [ | 81‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| WME(@ il W?MEM\@
44 1 o 1
Peak AN M i g PP s g N
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 14170.00 46.16 83.20 -42.04 33.61 30.47 1.4 6497 000 - - PEMC 1 14170.00 46.00 88.20 -42.18 33.48 30.47 10.04 6497 000 - - PEMC
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